PARTS LIST FOR GP50008

ITEM PART NO. DESCRIPTION QTY. REQD.
7 240017003 %e-18 x 1% HEX HEAD CAP SCREW ___ 2
2 244001002___CARRY FRAME 1
3 240009001 __ VIBRATION ISOLATOR 2
4 246002110 BRIGGS & STRATTON 11 HP ENGINE 1
5 240015001 %s SHAKEPROOF WASHER 2
6 240017003 %s-18 x 12 HEX HEAD CAP SCREW 2
7 240024001 4 HOSE CLAMP >
8 240033002 HEAT SHIELD 3
9 240022003 6 GALLON FUEL TANK n

10 240020003 FUEL CAP W/_GAUGE 1
11 240016004 ___ %.-18 ACORN NUT 2
12 240015002 %e FLAT WASHER 3
13 244020002 FUEL SHUTOFF GROMMET 1
14 244020001 ___FUEL SHUTOFF VALVE 1
15 240300250 v FUEL LINE HOSE 17 Ft.
16 240017001 10-24 x % SELF TAPPING SCREW 1
17 240011001 ___GROUND STRAP ASSY. 1
18 240005001 ____COUPLING FLANGE 1
19 240015006 % LOCK WASHER 4
20 240017011 %-16 x_% HEX HEAD CAP SCREW 4
21 240005023 ___ROTOR 1
22 240005003 DIODE 2
23 240005004_____DIODE MOUNTING UNIT 2
24 240005005 BEARING 1
25 240005006 D E BRACKET 1
26 240005007 M8 LOCK WASHER 4
27 240005008____M8 x 20 HEX HEAD CAP SCREW 3
28 240005009____CAP. MTG. TRAY 1
29 240005010 ___CAP. MTG. TRAY SCREW 4
30 244029002 PLASTIC HOSE 1

31 240005046 TOP PLASTIC COVER 1

32 240005012 CAPACITOR FASTENER 2

33 240005024 CAPACITOR 1

34 240005025 STATOR ASSY. 1
35 240005014 ___END COVER MTG. SCREW 6
36 240005047 ___END COVER 1
37 240005016 M8 SERPRESS NUT 1
38 240005015 ____ROTOR DRAW BOLT 1
39 240005017 ___DRAW BOLT 4
40 240005018 N D E BRACKET 1
41 240005019 ___FASTENING STRIP MTG. SCREW 4
42 240005020 ___FASTENING STRIP 2
43 240017004 M8 x 30 HEX HEAD CAP SCREW 1
44 240010001 ____GROUND LUG 1
45 240016002____M8 HEX NUT 1
46 244028002____CONTROL BOX 1
a7 240017001 10-24 x % SELF TAPPING SCREW 4
48 240005022 ___BOTTOM PLASTIC COVER 1
49 240009004 VIBRATION ISOLATOR 1
50 240013250 CIRCUIT BREAKER 25A/250V 2
51 240013001 PALNUT 2
52 240016003 8-32 HEX NUT W/__KEPS 2
53 240007200 DUPLEX RECEPTACLE 20A/125V 1
54 240007301 ____TWIST LOCK RECEPTACLE 30A/125V 1
55 240008201 TWIST LOCK RECEPTACLE 20A/250V 1
56 246026003 CONTROL PANEL 1
57 240017015 6-32 x % ROUND HEAD SCREW 4
58 240027031 ON/OFF SWITCH 1
59 240027202____FULL POWER SWITGH 1
60 240017005 8-32 x % ROUND HEAD SCREW 2
61 240013002 KNURLNUT 2
62 240013003____NAMEPLATE 2
83 240017001 ____10-24 x % SELF TAPPING SCREW 6
64 240017009 %0-18 x 1% HEX HEAD CAP SCREW 2
65 240016001 %.-18 HEX NUT W/__KEPS 3
66 240020022 ___GROMMET 1
67 240020021 DOME PLUG 2







6¢

__9092! o : 1 LEAD WIRE ] TERMINALS
[ L CAOR ] A 4
l | |moeoonns fe lwnre 1217
2 (0200121 Yoz leeack 122 1240019008
3 |asocoonz [ ez [puacw 122 [24001900) |2000wa0z ]
l 4 Mooz I wip Imacx |21 "124001900) | 240019002
S |mozooi2z } wig 5" Jaacor 240019002 |
6 Joaomow | w2 euck |67 1240019001 1240019002 |
7 Jzacecorzy | w2 [mack | 6" 1290009002 {240019002 |
8 [240z00121 | ei2 10" | 240019001 | 240049002 |
9 [aoxoted | w2 lwarg | 4" I240019000 |24001900) |
10 [zaceooiz3 | wig lwure | 6" J24c019001 [240049001
1 (240200123 | *12 |warg | @ 12400190Q] | 240019001
GENERATOR I CONTROL PANEL (REAR) - 12240200123 | #]2 rc | # 24001900, 240019001
13 |zac200i2) | #12 [mack ] 4 1240019001 (240019001 |
14 |24020012) | #i2 [macx | 4" [24001900) |240019001
1S |z40z00121 | *12 57174001 240019002
lo 240200123 | wiz IE 4'; 240019001 240019003, |
17 [240200123 | #iz |wwire | 4 |2ac01q01 1240019002
18 {24020020 | wie [wwwe | 571290019007 jaMocu9oco)
19 [240200125 | ®ie | Bace [297|240019009
ROTOR STATOR T
":' g2 g | et *12 BLACK
;d*\( "'%r, #12 BLACK O ®\- L @® /4 0
> Zl 22 $ *12 WWTE
®ioWHITE
( 2sncrm ~—0O 12 vt
l 12 BLACK
X la———(
STATOR STATOR ” "
Y
TI
w2 WWiTE \ |
ST BRCk. 25k C/B %12 BLACK. ®— (=] »
TO GRO. TAB ON é é ® : :%Mlg,;; w2 S 3
GENERATOR s | . " 12 BLACK _J ;!
= L é B2 WA
\4
TO ENGINE
4 MAGNETO
I
I || L |
PAGE 2 or 2 e o | P [ =
e [ w [ s-esy
I (PACC L os 2 15 ' D SIRE) [cnne kT T3 mELEAsEs § <.
uave THE PIERCE COMPANY. ING. [Sntct ooz
NOTED oA T [OPSOCO
l /N REMOVE TERMINAL LINKS FROM TERMINAL BgaRD & QISCARTS G 9 ﬂ - PANEE, ASa¥ :."..: e
| MOTEo>: s So i GP5000B 246012500 |~




